
* U! BRN111
US Army Corps
of Engine.ers
Construution Engineering TECHNICAL REPORT N-85/11
Research Laboratory August 1985

AD-A159 553

STRATEGIES FOR CONTROLLING AND REMOVING TRACE
ORGANIC COMPOUNDS FOUND IN POTABLE WATER
SUPPLIES AT FIXED ARMY INSTALLATIONS

by
L. E. Lang
S. P. Shelton
J. T. Bandy 't
E. D. Smith

)Thls report documents research to inform fixed Army
Installationv about: (1) the type and characteristics of trace
organic compounds that may be found In drinking water,

-(2) existing and proposed drinking water standards for trace
organic compounds, 13) analytical techniques for measuring
organic contaminants In water, and 14) treatment processes
and/or operational modifications for formulating a cost.
[...]
process, then, excess l~echlorine will react with the organics to form THMs and other
halogenated organics. Thus, the benefit of reduction In THMt and other haloforms using
chlorine dioxide Is partially offset by the free chlorine byproduct In the chlorine dioxide
generation process.

Use of permangainate, ozone, and chlorine dioxide as soibstitute pretreatment
oxidant. for chlorine has only a minor effect on THM and other halogenated organic
removal at the dosage levels commonly used In potable water treatment, Howevdr, using
these oxidants as substitutes for chlorine In pretreatment enhances re moval of raw

* organic. In the coagulation and subsequent sedimentation and/or filtration unit
processes. The resulting reduction In raw organics reduces the formation potential of

*halogenated byproducts when chlorine Is applied for final disinfection. A residual
disinfection coin be added to the distribution systems using chloramines or chlorine
dioxide.

With ch~loramination, chlorine and ammonia are added In the water treatment and
enough reaction time Is allowed for the chloramines to form. The p11, temperature, and

3 2AWWA, Treatment Techniques for Controlling Triholomethanes in Drinking Water,
* AWWA Report (1982).

330G. Culp, Trihalomethane Reduction in Drinking Water (Noyes, 1984).

30

*~~ .,.*. N *1



chlorine and ammonia concentrations influence the reactions. If pH Is 4.4 or less,
nitrogen trichloride, which has a foul odor and poor disinfectant properties, is formed.

Ammonia can be added as ammonium sulfate (25 percent ammonia) with a dry
chemical feed system, as anhydrous ammonia (refrigeration Was) fed In solution or
diffused in gaseous form, or as aqua ammonia (food-grade) diffused in liquid form. The
choice depends on how easily facilities at the treatment plant could be adapted to
accommodate ammonia feed. The ammonia dosage Is such that the ratio of chlorine to
ammonia Is 3:1 to 5:1, with a combined chlorine residual of I to 2 mg/L achieved.

The Louisvlile, KY, water company reduced THM levels from a maximum of over
0.2 mg/L to below 0.02 mg/L after switching to ohloramination. Preohlorination (20
lb/MO) Is done after the coagulation/sedimentation step and to a free chlorine residual of
2 mg/L. Fifteen minutes of contact time are allowed as water flows through a tunnel
before 5 to 6 lb/MO of liquid ammonia Is added to form monoahioramine (pH 6.8'to 7.0).
After softening and filtration, 8 Ib/MO of chlorine and 1,8 lb/MO of liquid ammonia are
added to produce a combined chlorine residual of 1.5 mg/L In the distribution system,
according to Louisville officials. The system is flushed when standard plate counts of
bacteria at various points in the distribution system exceed predetermined levels. With
this program, THMs and bacteria are controlled.

At one Army installation, prechlorination of raw water to 1.5 to 2 mg/L free
available chlorine provides a residual of 0.1 mg/L through the sedimentation basin to
prevent algae growth. After filtration and pH adjustment, ohlorine and ammonia are
added In a ratio of about 511 to provide a total residual of 2.6 mg/L In the finished
water. Anhydrous ammonia Is added Just before the chlorine to keep additional THM
formation to a minimum. With this practice, THMs have been brought well below the
MCL. A flushing program is carried out to keep lines free of bacteria and algaes and
bacteriological samples are taken regularly. The flushing program at this Installation Is
necessary because of high algae levels In the raw water.

Table 10 compares costs for three sizes of water treatment plants with
conventional prechlorination and with alternative pretreatment disinfectants. In
selecting any alternative(s) for mitigating organic contamination of a potable water
supply, It should be recognized that the finished potable water must be disinfected
properly and that water in the distribution system must be protected adequately$

Decomposing Organics by Oxonation

Ozone Is recognized for Its ability to treat wastewater-containIng organic matter El

and other contaminants. Laboratory tests have demonstrated that ozone can break down
"complex organic oompounds." It has been used to treat hydrocarbon wastes in rubber
plants, refineries, and solvent manufacturing plants. 3' Ozone has had infrequent use in
disinfection and taste and odor control in potable water treatment plantsl one example Is

- I the town of Whiting, IN, which has used ozonation since the 1940s to treat drinking water

34p. S. Bailey, "Organic Groupings Reactive Toward Ozonet Mechanisms in Aqueous

Media," Ozone in Water and Wastewater Treatment (Ann Arbor Science, 1972)1
AWWA, Water Reuse Highlights (1978).

"3 $U.S. Department of the Interior, Characteristics and Pollutional Problems Associated
With Petrochemical Waste (Federal Water Pollution Control Administration, February
1970).

31

g.

4. . A,..• ', ,.• . . .. • ,, . .. •. . ., ,... o . ;.,.. . , .,•. . , - • . .,,•.,, , .,. ,.,• •. ,• .,. ,. . . .. , , .• ./-



Table 10

Cost Estimates for Alternatives to Preohlorinatlon
(Cents/lOOO Ga-)*

I MOD 5 MOD 10 MOD

A B A B A B

Chlorination**

1 ppm dose 2.8 3.7 0.8 1.1 0.5 0.7
3 pm dose 3.6 6.2 1.2 1.6 0.9 1.2
6 ppm dose 4.3 6.2 1.7 2.3 1.4 1.8

Chloramination**

0.75 ppm chlorine dose 4.9 5.8 .1.5 1.8 0.9 1.1
1.5 ppm chlorine dose 5.9 8.9 1.8 2.2 1.2 1.5
2.2 ppm chlorine dose 7.2 8.4 2.2 2.7 1.5 1.8

=, Chlorine diox!,dt**,***

1 ppm dose 5.6 8.6 2.5 2.8 2,0 2,2
3 ppm dose 9.0 10.3 5.6 6.1 4.9 5.2

Ozonation+

(10 min contact time)
I ppm dose 6.9 3.5 2.3
3 ppm dcose 10.4 5.5 4.0

*Case A--Chlorination feed system exists. New feed system for chemicals in question.
Case B--New chlorine and other chemical feed systems. All costs shown include capital
(where new facilities are Indicated), operating and maintenance costs, assuming 70
percent plant capacity, 20-year amortization period, and 8 percent interest. ENR
Construction Cost Index = 369.80 (January 1983) and Producer Price Index--Finished
Goods a 283.6 (January 1983). Chlorine costs $300/ton, ammonia costs $200/ton.
Chlorine to ammonia ratio is 3M1.

**Based on Evaluation of Treatment Effectiveness for Reducing Trihalomethane. in
Drinking Water, UBEPA Contract No. 68-01-6292 (1983)o pp 98-102.

"***Sodium chlorite costs $2000/ton. Contact time is 20 min.
+Costs projected from 1980 costs given In earlier USEPA publication, Treatment

Techniques for Controlling Trihalomethane. in Drinking Water (UBEPA, MERL
[September 1981]).

32



for taste and odor. 3 6 The 1.5 to 2.0 million gallons per day (MGD) plant has an ozone
generation capacity of 75 lb/day. The ozonation is used during pretreatment and is
especially advantageous when the raw water contains phenols or petrochemical
compounds. Several other cities use ozonation to remove unwanted taste and odor
caused by these organics.

in removing organic compounds, ozone (0 ) acts as an oxidizing agent and, if the
ozone dosage and contact time are long enougR, the organic matter is broken down to
harmless carbon dioxide and water. Conditions seldom are suitable or praotical enough
to achieve this condition for all the organics of concern. Instead, partially oxidlmed
intermediate organic compounds may form. These compounds' toxicity and health
effects are unknown at present; however, they often are more biodegradable or more
easily adsorbed onto a medium. 3 This knowledge expands the potential for using omen*
in combination with other treatment processes; one example of this combined technology
Is at a wastewater treatment plant In Cleveland, OH."6 After ozonation at this plant,
the water Is filtered and applied to a granular-activated carbon (GAC) bed. The
Intermediate organic compounds are absorbed more readily in the activated carbon bed
and thus are more soluble and biodegradable than in other treatment systems. A similar
system could be used at a potable water treatment plantl Figure 5 is a schematic for
such a system.3" The multimedia filter and aeration tank following the oaone oontactor
are optional. Biodegradation and adsorption occur In the granular-activated oarbon
column, adding the benefit of not having to regenerate the carbon as often.

gATI| < mAcyLl OPTONAL

INIOT9 AgRAT S T RAINLA •TIo

-,i"RI ATOMTRILAY9XYJ AI
on IN

Figure 5. Omonatlon/biological-antivated carbon system. (From: M. Schwartz,
R. Rice, and A. Benedek, "A Study of the Feasibility to Achieve Reus-
able Water by Ozonation/Biological-Aotivated Carbon Technology,"

, Water Rouse Symposium II Proceedings, Vol 2 [AWWA Research I/
Foundation, 19811. Used with permission.)

3 R. P. Oulette, at al., glectrotachnology, Vol 1: Wastewater Treatment and Separation
Methods (Ann Arbor Science, 1978).

11AWWA, 1978; M. Schwartz, R. Rice, and A. Benedek, "A Study of the Feasibility to
Achieve Reusable Water by Ozonation Biological Activated Carbon Technology,"i

3 Water Reuse Symposium UI Proceedings, Vol 2 (AWWA Research Foundation, 1981).
OR. P. Oulette, at al.

"3M. Schwartz, R. Rice, and A. Benedek.

33

*1 , •.• • . .,,.. . . . . ,. , . . • • , .. ,. _ . , ,,, . . . , . , . . .• . . . . ,



Potable water treatment plants In Europe have uJsed ozone/GAC for several years

and, at plants where biodegradable has been effective, the GAC media did not have to be
regenerated for 3 years.u Pilot plant studies In the Netherlands using ozone/GAC
treatment demonstrated that the two processes together removed taste- and odor-
producing compounds more effectively than either process alone."' The system using
ozone followed by biologically activated GAC probably will undergo further testing
before design specifications and cost data are available, but it does show promise for
removing organics from potable water.

Another technology for removing organic. Is ultraviolet (UV)/ozone treatment. In
order to completely break down chlorinated hydrocarbons, for example, solvents and
pesticides that do not break down easily in the environment, the carbon-ohlorine bonds
must be broken. Oaonation alone will not do this, but if UV light and ozone are applied,
these bonds break and the organic compounds decompose more quickly. The UV/ouone
system has been laboratory-tested on aliphatic and aromatic hydrocarbons and was found
to decompose these compounds more effectively than if ozone alone were used.'2
UV/ozone treatment thus has potential application In organics removal from potable
water but further laboratory and pilot testing is needed to develop design and operating
specifications as well as cost estimating methods. Table 10 shows overall costs for
1- and 3-ppm dosages of ozone for 1-, 5-, and 10-MOD planta.

Chemical Coagulation

Chemical coagulation/flocculation is effective for removing humic acids, which are
precursors for THM formation. Coagulation/flocoulation has not been as effective for
removing volatile (petroleum-based) organics and limited work has been done to evaluate
how well other synthetic organic compounds are removed. For those reasons, chemical
coagulation Is discussed with respect to its potential for helping to control THMs." 3 3

Coagulation has several advantages over granular activated carbon adsorption,
Including little additional capital Investment, minor Increase in unit-process operating
cost, and reasonably well defined technology (relative to other systems).4 However,
coagulation is less effective than the other alternatives, and jar and plant tests should be
conducted to see if this method reduces precursor organics well enough.

Conventional treatments such as turbidity removal and softening have been shown
to remove some organic acids (THM precursors) and thus help control THM levels in the

"40M. Schwartz, R. Rice, and A. Benedek.
"'W. C. VanLier, et al., "Experience With Granular Activated Carbon Filters on Pilot

"Plant Scale," Activated Carbon in Drinking Water Technology (AWWA Research
Foundation, 1983).

4 2E. Leitis, et &l., "The Chemistry of Ozone and Ozone/UV Light for Water Reuse,"
Water Reuse Symposium II Proceedings, Vol 2 (August 23-28, 1981).

' 3R. R. Trussell and A. R. Trussell, "Evaluation and Treatment of Synthetic Organics In
Drinking Water Supplies," JAWA, Vol 72, No. 6 (August 1980); o. T. Love and
R. 0. Ellers, "Treatment of Drinking Water Containing Trichloroethylene and Related
Industrial Solvents," JAWWA, Vol 74, No. 8 (August 1982)1 U.S. Department of the
Interior.

"4R. M. Clark, et &l., "GAC Treatment Costs: A Sensitivity Analysisl," American Society
of Civil Engineers, Environmental Engineering Division Journal (ASCE/ EEDJ), Vol 110,
No. EE4 (August 1984).

34

":",""";



finished water. A field study of 10 utilities using Ohio River water determined that the
conventional treatment processes removed from 29 to 51 ptreent of the THM
precursors.4  in &ddition, an unpublished USEPA study of a lime-softening plant in
Daytona Beach, FL, measured a 27 to 43 percent reduction in finished water THM levels
(compared to chlorinated raw water with no further treatment, depending on where
chlorine was added). If these processes at Army water treatment plants could be
optimized to remove THMs and their precursors, considerable savings could be realized in
cases for which more costly, sophisticated THM control measures would otherwise be
needed.

Adjusting the type of coagulant, dosage, and pH has been shown to Improve removal
of organic acids during coagulation and sedimentation, It is not known how organic& are
removed during coagulation, but unpublished experiments have shown that the order of
chemical addition as well as mixing speed and time do not influence organic$ removal
when conventional coagulants are used. The coagulant dose, pH, and type of organic
acids present are the most important factors determining the efficiency of organics

•,,i removal.

One set of tests using Mississippi River water showed that an alum dosage of 100
.',,p mg/L at pH 5 was best for achieving a 65 percent reduction in THM levels. At the same

pH, a 25-mg/L alum dose yielded 35 percent removal."

The USEPA has studied the use of polymers In Improving organics removal during
* coagulation/sedimentation. Mississippi River water was subjected to jar tests with

various combinations of coagulants and coagulant aids, using UV absorbanae as an
indicator of oigantcs removal. Adding a cationic polymer (2 mg/L) to an alum or ferric
sulfate coagulant increased organics removal from raw water when the coagulant dosage
was at the optimal dosage (unpublished results). For a given polymer type, those of
higher molecular weight were superior. Nonionic and anionic polymers used au coagulant
aids did not Improve organics removal.

A polym~er is being used at one Army installation as a coagulant aid to control
THMs. Approximately I mg/L Is mixed and fed contInuour.fy through a chemical feed
pump at the rapid mixers. THM levels before using the polymer exceeded the 0.1
mg/LMCLI levels in the distribution system decreased within I day after beginning the
treatment and are now below 0.1 mg/L. Other benefits of using the polymer are that It
improves settling and eliminates the need to add atiother coagulant aid previously used.

In the USEPA unpublished qtudy mentioned above, addition of clay (10 mg/L) to a
cationic polymer (with the polymer used as primary coagulant) prevented suspended
matter from restabilizing, enabling 40 percent organics removal at primary coagulant
dosages from 5 to 20 ppm, When both clay (10 mg/L) and a cationic polymer were used
along with the optimal dosage of ferric sulfate, organics removal again Increased. In
that case, cationic polymer dosages were less than 5 mg/L.

:OIe• Lime softening will remove some organics. The USEPA found in the study using UV
absorbance to Indicate organics removal, that at lime dosages above the stoichlometric
docage, the organics concentration was decreased by 36 percent. When 20 mg/L alum or

45J M. Symons, et al, Treatment Techniques for Controll(ng Trihalomethanea in Drink-~4 ing Water. ••